AVSPARE.COM
parts catalog

372-4529 LINES GP-AUTOMATIC LUBRICATION S/N B9H1-UP PART OF 389-6066 LUBRICATION AR-AUTOMATIC Type 2 AN ATTACHMENT 16M




FRAME AND BODY

LINES GP
 
#SEBP41080770
 

372-4529: LINES GP-AUTOMATIC LUBRICATION

372-4529 LINES GP-AUTOMATIC LUBRICATION
S/N B9H1-UP
PART OF 389-6066 LUBRICATION AR-AUTOMATIC
Type 2
AN ATTACHMENT
i05111631 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 2D-1683 [7] FITTING (1/8-27 PTF)  
2. 8T-0082 [1] TEE  
3. 9R-5008 [2] SPACER (11X20X6-MM THK)  
4. 9X-6581 [1] NUT-O-RING SEAL (1-14-THD)  
5. 033-2177 [1] TEE-PIPE  
6. 091-9035 [2] SPACER (11X25X20-MM THK)  
7. 105-7167 [1] FITTING AS  
  6V-8397 [2] SEAL-O-RING  
  8T-5890 [1] UNION  
8. 108-3589 C [4] SPACER  
9. 133-3260 [2] SPACER (11X19X10-MM THK)  
10. 133-6934 [5] SPACER (11X20X25-MM THK)  
11. 194-5336 [2] SWIVEL AS  
12. 197-6355 [1] ELBOW AS  
  3E-7449 [1] ELBOW  
  6V-8398 [1] SEAL-O-RING  
13. 345-4472 CY [1] VALVE GP-PRESSURE REDUCING  
14. 267-9432 [2] ADAPTER  
15. 268-6377 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  7J-9108 [2] SEAL-O-RING  
  268-6052 [1] TEE-O-RING  
16. 283-7759 I [1] HOSE AS  
17. 286-2237 [1] TUBE AS  
18. 288-8594 I [1] HOSE AS  
19. 292-4311 [8] FITTING-SWIVEL  
20. 292-8790 I [1] HOSE AS  
21. 294-0670 I [1] HOSE AS  
22. 294-0672 [1] TUBE AS  
23. 291-6268 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, LH)  
24. 291-6269 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, RH)  
25. 291-6270 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, CYLINDER)  
26. 291-6271 [1] FILM-IDENTIFICATION (LUBRICATION, HITCH PIN)  
27. 294-0676 I [1] HOSE AS  
28. 294-0677 I [1] HOSE AS  
29. 294-0678 I [1] HOSE AS  
30. 294-0679 I [2] HOSE AS  
31. 294-0681 I [1] HOSE AS  
32. 294-0683 I [1] HOSE AS  
33. 294-0684 I [1] HOSE AS  
34. 294-0687 I [3] HOSE AS  
35. 294-0689 I [1] HOSE AS  
36. 294-0690 I [2] HOSE AS  
37. 294-0691 [2] BLOCK  
38. 303-5976 [1] GUARD AS  
39. 312-3657 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
40. 312-3658 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
41. 312-3686 Y [1] VALVE GP-LUBE DISTRIBUTION (2-INJECTOR)  
42. 318-9831 I [1] HOSE AS  
43. 333-0677 Y [1] VALVE GP-LUBE DISTRIBUTION (4-INJECTOR)  
44. 344-1950 [2] CLIP (SLOT)  
45. 352-1618 I [1] HOSE AS  
46. 396-7050 CI [1] HOSE AS  
47. 396-7048 CI [1] HOSE AS  
48. 396-7046 CI [1] HOSE AS  
49. 396-7044 CI [1] HOSE AS  
50. 396-0775 CI [1] HOSE AS  
51. 396-0776 CI [1] HOSE AS  
52. 396-7047 CI [1] HOSE AS  
53. 372-3841 [1] TUBE AS  
54. 395-3528 C [1] PLATE AS  
  8T-3490 M [6] NUT-WELD (M10X1.5-THD)  
55. 377-2072 Y [1] TANK & PUMP GP-LUBRICATION  
56. 377-6186 [1] TUBE AS  
57. 379-3374 [1] TUBE AS  
58. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
59. 148-8336 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
61. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
62. 148-8370 [1] ELBOW AS  
  6V-8398 [1] SEAL-O-RING  
  6V-9851 [1] ELBOW  
63. 148-8371 [2] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  8C-8988 [1] ELBOW  
64. 148-8417 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8941 [1] REDUCER  
65. 148-8422 [1] TEE AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-6356 [1] TEE-O-RING PORT  
66. 148-8454 [1] TEE AS  
  6V-8398 [3] SEAL-O-RING  
  6V-8789 [1] TEE  
67. 150-3061 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  098-5687 [1] TEE  
68. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
69. 155-3502 [1] ADAPTER AS  
  3E-7403 [1] ADAPTER  
  6V-8398 [1] SEAL-O-RING  
70. 156-4282 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8938 [1] REDUCER  
71. 164-5572 [1] UNION AS  
  6V-8398 [2] SEAL-O-RING  
  6V-8731 [1] UNION  
72. 164-7908 [1] ELBOW AS  
  3J-7354 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-7546 [1] ELBOW  
73. 169-4279 [1] CONNECTOR AS  
  6V-8398 [1] SEAL-O-RING  
  8C-6872 [1] CONNECTOR  
74. 242-1583 M [3] STUD (M10X1.5X75-MM)  
75. 274-1568 I [1] HOSE AS  
76. 282-7895 I [1] HOSE AS  
77. 283-0823 I [1] HOSE AS  
78. 287-7292 [1] TEE AS  
  6V-8398 [1] SEAL-O-RING  
  110-2218 [1] TEE-SWIVEL  
79. 294-0674 I [1] HOSE AS  
80. 295-9188 I [2] HOSE AS  
81. 296-0662 I [1] HOSE AS  
82. 309-7651 I [1] HOSE AS  
83. 311-8412 I [2] HOSE AS  
84. 344-1951 [2] CLIP (TAB)  
85. 369-3228 I [2] HOSE AS  
86. 3B-7263 [1] NIPPLE-PIPE  
87. 4D-8123 [3] CLIP (LOOP)  
88. 4M-8973 [11] ELBOW  
89. 5G-3676 C [1] GROMMET  
91. 5M-6214 [4] PLUG (1/8-27 PTF)  
92. 5P-1076 C [16] WASHER-HARD (13.5X30X4-MM THK)  
93. 5P-8939 [1] GROMMET  
94. 5P-9085 [27] CLIP (LOOP)  
96. 6D-4244 C [21] CLIP (LOOP)  
97. 6D-4636 [1] CLIP (LOOP)  
98. 6K-6967 [1] ADAPTER-PIPE  
99. 6V-8398 [2] SEAL-O-RING  
100. 6V-8556 [1] NUT (1-3/16-12-THD)  
101. 6V-9168 [1] NUT (11/16-16-THD)  
102. 6V-9829 [1] CAP (ORFS)  
103. 8B-4884 [2] ELBOW  
104. 8L-5008 [7] ELBOW-PIPE  
105. 8M-2770 [8] CLIP (LOOP)  
106. 8M-2773 C [2] CLIP (LOOP)  
107. 8T-1889 C [2] CLIP (SLOT)  
108. 8T-1890 C [2] CLIP (TAB)  
109. 8T-4121 C [82] WASHER-HARD (11X21X2.5-MM THK)  
110. 8T-4133 CM [9] NUT (M10X1.5-THD)  
111. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
112. 8T-4137 CM [43] BOLT (M10X1.5X20-MM)  
113. 8T-4182 M [3] BOLT (M10X1.5X45-MM)  
114. 8T-4185 M [8] BOLT (M10X1.5X50-MM)  
115. 8T-4194 CM [8] BOLT (M12X1.75X50-MM)  
116. 8T-4195 CM [20] BOLT (M10X1.5X30-MM)  
118. 8T-4224 [1] WASHER-HARD (8.8X16X2-MM THK)  
120. 8T-6912 M [1] BOLT (M8X1.25X50-MM)  
121. 9R-0717 I [1] HOSE AS  
122. 9X-8250 [4] CLIP (LOOP)  
123. 9X-8582 [4] CLIP (LOOP)  
124. 7I-1024 [287] GUARD-HOSE  
125. 148-8374 C [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8723 [1] ELBOW  
126. 3B-7733 C [1] FITTING  
127. 395-3689 C [1] PLATE AS  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP41080771
 

372-4529: LINES GP-AUTOMATIC LUBRICATION

372-4529 LINES GP-AUTOMATIC LUBRICATION
S/N B9H1-UP
PART OF 389-6066 LUBRICATION AR-AUTOMATIC
Type 3
AN ATTACHMENT
i05442093 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 2D-1683 [7] FITTING (1/8-27 PTF)  
2. 8T-0082 [1] TEE  
3. 9R-5008 [2] SPACER (11X20X6-MM THK)  
4. 9X-6581 [1] NUT-O-RING SEAL (1-14-THD)  
5. 033-2177 [1] TEE-PIPE  
6. 091-9035 [2] SPACER (11X25X20-MM THK)  
7. 105-7167 [1] FITTING AS  
  6V-8397 [2] SEAL-O-RING  
  8T-5890 [1] UNION  
8. 108-3589 [4] SPACER  
9. 133-3260 [2] SPACER (11X19X10-MM THK)  
10. 133-6934 [5] SPACER (11X20X25-MM THK)  
11. 194-5336 [2] SWIVEL AS  
12. 197-6355 [1] ELBOW AS  
  3E-7449 [1] ELBOW  
  6V-8398 [1] SEAL-O-RING  
13. 160-4128 CY [1] VALVE GP-PRESSURE REDUCING  
14. 267-9432 [2] ADAPTER  
15. 268-6377 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  7J-9108 [2] SEAL-O-RING  
  268-6052 [1] TEE-O-RING  
16. 283-7759 I [1] HOSE AS  
17. 286-2237 [1] TUBE AS  
18. 288-8594 I [1] HOSE AS  
19. 292-4311 [8] FITTING-SWIVEL  
20. 292-8790 I [1] HOSE AS  
21. 294-0670 I [1] HOSE AS  
22. 294-0672 [1] TUBE AS  
23. 291-6268 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, LH)  
24. 291-6269 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, RH)  
25. 291-6270 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, CYLINDER)  
26. 291-6271 [1] FILM-IDENTIFICATION (LUBRICATION, HITCH PIN)  
27. 294-0676 I [1] HOSE AS  
28. 294-0677 I [1] HOSE AS  
29. 294-0678 I [1] HOSE AS  
30. 294-0679 I [2] HOSE AS  
31. 294-0681 I [1] HOSE AS  
32. 294-0683 I [1] HOSE AS  
33. 294-0684 I [1] HOSE AS  
34. 294-0687 I [3] HOSE AS  
35. 294-0689 I [1] HOSE AS  
36. 294-0690 I [2] HOSE AS  
37. 294-0691 [2] BLOCK  
38. 303-5976 [1] GUARD AS  
39. 312-3657 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
40. 312-3658 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
41. 312-3686 Y [1] VALVE GP-LUBE DISTRIBUTION (2-INJECTOR)  
42. 318-9831 I [1] HOSE AS  
43. 333-0677 Y [1] VALVE GP-LUBE DISTRIBUTION (4-INJECTOR)  
44. 344-1950 [2] CLIP (SLOT)  
45. 352-1618 I [1] HOSE AS  
46. 396-7050 I [1] HOSE AS  
47. 396-7048 I [1] HOSE AS  
48. 396-7046 I [1] HOSE AS  
49. 396-7044 I [1] HOSE AS  
50. 396-0775 I [1] HOSE AS  
51. 396-0776 I [1] HOSE AS  
52. 396-7047 CI [1] HOSE AS  
53. 372-3841 [1] TUBE AS  
54. 395-3528 [1] PLATE AS  
  8T-3490 M [6] NUT-WELD (M10X1.5-THD)  
55. 377-2072 Y [1] TANK & PUMP GP-LUBRICATION  
56. 377-6186 [1] TUBE AS  
57. 379-3374 [1] TUBE AS  
58. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
59. 148-8336 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
61. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
62. 148-8370 [1] ELBOW AS  
  6V-8398 [1] SEAL-O-RING  
  6V-9851 [1] ELBOW  
63. 148-8371 [2] ELBOW AS  
  6V-8397 [1] SEAL-O-RING  
  8C-8988 [1] ELBOW  
64. 148-8417 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8941 [1] REDUCER  
65. 148-8422 [1] TEE AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-6356 [1] TEE-O-RING PORT  
66. 148-8454 [1] TEE AS  
  6V-8398 [3] SEAL-O-RING  
  6V-8789 [1] TEE  
67. 150-3061 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  098-5687 [1] TEE  
68. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
69. 155-3502 [1] ADAPTER AS  
  3E-7403 [1] ADAPTER  
  6V-8398 [1] SEAL-O-RING  
70. 156-4282 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8938 [1] REDUCER  
71. 164-5572 [1] UNION AS  
  6V-8398 [2] SEAL-O-RING  
  6V-8731 [1] UNION  
72. 164-7908 [1] ELBOW AS  
  3J-7354 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-7546 [1] ELBOW  
73. 169-4279 [1] CONNECTOR AS  
  6V-8398 [1] SEAL-O-RING  
  8C-6872 [1] CONNECTOR  
74. 242-1583 M [3] STUD (M10X1.5X75-MM)  
75. 274-1568 I [1] HOSE AS  
76. 282-7895 I [1] HOSE AS  
77. 283-0823 I [1] HOSE AS  
78. 287-7292 [1] TEE AS  
  6V-8398 [1] SEAL-O-RING  
  110-2218 [1] TEE-SWIVEL  
79. 294-0674 I [1] HOSE AS  
80. 295-9188 I [1] HOSE AS  
81. 296-0662 I [1] HOSE AS  
82. 309-7651 I [1] HOSE AS  
83. 311-8412 I [2] HOSE AS  
84. 344-1951 [2] CLIP (TAB)  
85. 369-3228 I [2] HOSE AS  
86. 3B-7263 [1] NIPPLE-PIPE  
87. 4D-8123 [3] CLIP (LOOP)  
88. 4M-8973 [11] ELBOW  
89. 5G-3676 [1] GROMMET  
91. 5M-6214 [4] PLUG (1/8-27 PTF)  
92. 5P-1076 [16] WASHER-HARD (13.5X30X4-MM THK)  
93. 5P-8939 [1] GROMMET  
94. 5P-9085 [28] CLIP (LOOP)  
96. 6D-4244 [21] CLIP (LOOP)  
97. 6D-4636 [1] CLIP (LOOP)  
98. 6K-6967 [1] ADAPTER-PIPE  
99. 6V-8398 [2] SEAL-O-RING  
100. 6V-8556 [1] NUT (1-3/16-12-THD)  
101. 6V-9168 [1] NUT (11/16-16-THD)  
102. 6V-9829 [1] CAP (ORFS)  
103. 8B-4884 [2] ELBOW  
104. 8L-5008 [7] ELBOW-PIPE  
105. 8M-2770 [8] CLIP (LOOP)  
106. 8M-2773 [2] CLIP (LOOP)  
107. 8T-1889 [2] CLIP (SLOT)  
108. 8T-1890 [2] CLIP (TAB)  
109. 8T-4121 [85] WASHER-HARD (11X21X2.5-MM THK)  
110. 8T-4133 M [9] NUT (M10X1.5-THD)  
111. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
112. 8T-4137 M [43] BOLT (M10X1.5X20-MM)  
113. 8T-4182 M [3] BOLT (M10X1.5X45-MM)  
114. 8T-4185 M [9] BOLT (M10X1.5X50-MM)  
115. 8T-4194 M [8] BOLT (M12X1.75X50-MM)  
116. 8T-4195 M [20] BOLT (M10X1.5X30-MM)  
118. 8T-4224 [1] WASHER-HARD (8.8X16X2-MM THK)  
120. 8T-6912 M [1] BOLT (M8X1.25X50-MM)  
121. 9R-0717 I [1] HOSE AS  
122. 9X-8250 [4] CLIP (LOOP)  
123. 9X-8582 [4] CLIP (LOOP)  
124. 7I-1024 [287] GUARD-HOSE  
125. 148-8374 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8723 [1] ELBOW  
126. 3B-7733 [1] FITTING  
127. 395-3689 [1] PLATE AS  
128. 8M-6146 [1] TUBE  
129. 283-0819 I [1] HOSE AS  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP41080772
 

372-4529: LINES GP-AUTOMATIC LUBRICATION

372-4529 LINES GP-AUTOMATIC LUBRICATION
S/N B9H1-UP
PART OF 389-6066 LUBRICATION AR-AUTOMATIC
Type 4
AN ATTACHMENT
i06102537 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-0082 [1] TEE  
2. 9X-6581 [1] NUT-O-RING SEAL (1-14-THD)  
3. 033-2177 [1] TEE-PIPE  
4. 105-7167 [1] FITTING AS  
  6V-8397 [2] SEAL-O-RING  
  8T-5890 [1] UNION  
5. 108-3589 [4] SPACER  
6. 133-6934 [5] SPACER (11X20X25-MM THK)  
7. 160-4128 Y [1] VALVE GP-PRESSURE REDUCING  
8. 194-5336 [2] SWIVEL AS  
9. 267-9432 [2] ADAPTER  
10. 283-7759 I [1] HOSE AS  
11. 286-2237 [1] TUBE AS  
12. 291-6268 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, LH)  
13. 291-6269 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, RH)  
14. 291-6270 [1] FILM-IDENTIFICATION (LUBRICATION POINTS, CYLINDER)  
15. 291-6271 [1] FILM-IDENTIFICATION (LUBRICATION, HITCH PIN)  
16. 294-0691 [2] BLOCK  
17. 303-5976 [1] GUARD AS  
18. 312-3657 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
19. 292-4311 [8] FITTING-SWIVEL  
20. 312-3658 Y [1] VALVE GP-LUBE DISTRIBUTION (11-INJECTOR)  
21. 312-3686 Y [1] VALVE GP-LUBE DISTRIBUTION (2-INJECTOR)  
22. 294-0672 [1] TUBE AS  
23. 333-0677 Y [1] VALVE GP-LUBE DISTRIBUTION (4-INJECTOR)  
24. 344-1950 [2] CLIP (SLOT)  
25. 352-1618 I [1] HOSE AS  
26. 372-3841 [1] TUBE AS  
27. 377-2072 Y [1] TANK & PUMP GP-LUBRICATION  
28. 377-6186 [1] TUBE AS  
29. 379-3374 [1] TUBE AS  
30. 395-3528 [1] PLATE AS  
  8T-3490 M [6] NUT-WELD (M10X1.5-THD)  
31. 395-3689 [1] PLATE AS  
32. 396-0775 I [1] HOSE AS  
33. 396-0776 I [1] HOSE AS  
34. 396-7044 I [1] HOSE AS  
35. 396-7046 I [1] HOSE AS  
36. 396-7047 I [1] HOSE AS  
37. 396-7048 I [1] HOSE AS  
38. 396-7050 I [1] HOSE AS  
39. 418-6442 CI [1] HOSE AS  
40. 418-6453 CI [1] HOSE AS  
41. 436-5764 CI [3] HOSE AS  
42. 436-5770 CI [1] HOSE AS  
43. 436-5771 CI [1] HOSE AS  
44. 437-1141 CI [1] HOSE AS  
45. 437-1151 CI [1] HOSE AS  
46. CI [1] HOSE AS  
47. CI [1] HOSE AS  
48. 453-3049 CI [1] HOSE AS  
49. 461-4275 CI [1] HOSE AS  
50. 461-4277 CI [1] HOSE AS  
51. 461-4278 CI [1] HOSE AS  
52. 461-4279 CI [1] HOSE AS  
53. 461-4280 CI [1] HOSE AS  
54. 461-4281 CI [3] HOSE AS  
55. 461-4282 CI [1] HOSE AS  
56. 461-4283 CI [2] HOSE AS  
57. 461-4284 CI [1] HOSE AS  
58. 461-4285 CI [1] HOSE AS  
59. 461-4286 CI [1] HOSE AS  
60. 461-4287 CI [2] HOSE AS  
61. 461-5638 CI [2] HOSE AS  
62. 091-0081 C [2] SPACER (10.5X20X10-MM THK)  
63. 091-9035 [2] SPACER (11X25X20-MM THK)  
64. 148-8318 [1] CONNECTOR AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8634 [1] CONNECTOR  
65. 148-8336 [1] CONNECTOR AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
66. 148-8364 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8625 [1] ELBOW  
67. 148-8370 [1] ELBOW AS  
  6V-8398 [1] SEAL-O-RING  
  6V-9851 [1] ELBOW  
68. 148-8371 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-8397 [1] SEAL-O-RING  
  8C-8988 [1] ELBOW  
69. 148-8374 [1] ELBOW AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8723 [1] ELBOW  
70. 148-8417 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8941 [1] REDUCER  
71. 148-8422 [1] TEE AS  
  5K-9090 [1] SEAL-O-RING  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
  8T-6356 [1] TEE-O-RING PORT  
72. 148-8454 [1] TEE AS  
  6V-8398 [3] SEAL-O-RING  
  6V-8789 [1] TEE  
73. 150-3061 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  098-5687 [1] TEE  
74. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
75. 155-3502 [1] ADAPTER AS  
  3E-7403 [1] ADAPTER  
  6V-8398 [1] SEAL-O-RING  
76. 156-4282 [1] REDUCER AS  
  6V-8397 [1] SEAL-O-RING  
  6V-8938 [1] REDUCER  
77. 164-5572 [1] UNION AS  
  6V-8398 [2] SEAL-O-RING  
  6V-8731 [1] UNION  
78. 164-7908 [1] ELBOW AS  
  3J-7354 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  8T-7546 [1] ELBOW  
79. 169-4279 [1] CONNECTOR AS  
  6V-8398 [1] SEAL-O-RING  
  8C-6872 [1] CONNECTOR  
80. 197-6355 [1] ELBOW AS  
  3E-7449 [1] ELBOW  
  6V-8398 [1] SEAL-O-RING  
81. 242-1583 M [3] STUD (M10X1.5X75-MM)  
82. 268-6377 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  7J-9108 [2] SEAL-O-RING  
  268-6052 [1] TEE-O-RING  
83. 287-7292 [1] TEE AS  
  6V-8398 [1] SEAL-O-RING  
  110-2218 [1] TEE-SWIVEL  
84. 2D-1683 [7] FITTING (1/8-27 PTF)  
85. 344-1951 [2] CLIP (TAB)  
86. 3B-7263 [1] NIPPLE-PIPE  
87. 3B-7733 [1] FITTING  
88. 4D-8123 [3] CLIP (LOOP)  
89. 4M-8973 [11] ELBOW  
90. 5G-3676 [1] GROMMET  
91. 5M-6214 [4] PLUG (1/8-27 PTF)  
92. 5P-1076 [16] WASHER-HARD (13.5X30X4-MM THK)  
93. 5P-8939 [1] GROMMET  
94. 5P-9085 [28] CLIP (LOOP)  
95. 6D-4244 [21] CLIP (LOOP)  
96. 6D-4636 [1] CLIP (LOOP)  
97. 6K-6967 [1] ADAPTER-PIPE  
98. 6V-8398 [2] SEAL-O-RING  
99. 6V-8556 [1] NUT (1-3/16-12-THD)  
100. 6V-9168 [1] NUT (11/16-16-THD)  
101. 6V-9829 [1] CAP (ORFS)  
102. 8B-4884 [2] ELBOW  
103. 8L-5008 [7] ELBOW-PIPE  
104. 8M-2770 [8] CLIP (LOOP)  
105. 8M-2773 [2] CLIP (LOOP)  
106. 8M-6146 [1] TUBE  
107. 8T-1889 [2] CLIP (SLOT)  
108. 8T-1890 [2] CLIP (TAB)  
109. 8T-4121 [85] WASHER-HARD (11X21X2.5-MM THK)  
110. 8T-4133 M [9] NUT (M10X1.5-THD)  
111. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
112. 8T-4137 M [43] BOLT (M10X1.5X20-MM)  
113. 8T-4182 M [3] BOLT (M10X1.5X45-MM)  
114. 8T-4185 M [9] BOLT (M10X1.5X50-MM)  
115. 8T-4194 M [8] BOLT (M12X1.75X50-MM)  
116. 8T-4195 M [20] BOLT (M10X1.5X30-MM)  
117. 8T-4224 [1] WASHER-HARD (8.8X16X2-MM THK)  
118. 8T-6912 M [1] BOLT (M8X1.25X50-MM)  
119. 9R-0717 I [1] HOSE AS  
120. 9R-5008 [2] SPACER (11X20X6-MM THK)  
121. 9X-8250 [4] CLIP (LOOP)  
122. 9X-8582 [4] CLIP (LOOP)  
123. 7I-1024 BE GUARD-HOSE (57.1-CM)  
123A. 7I-1024 BE GUARD-HOSE (75.5-CM)  
123B. 7I-1024 BE GUARD-HOSE (76.9-CM)  
123C. 7I-1024 BE GUARD-HOSE (76.7-CM)  
  B   USE AS REQUIRED
  C   CHANGE FROM PREVIOUS TYPE
  E   ORDER BY THE CENTIMETER
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP41080773
 

283-7765: LINES GP-LUBRICATION

283-7765 LINES GP-LUBRICATION
S/N B9H1-UP
Type 1
CANNOT BE USED WITH @@@@@283-7773@@@@@, @@@@@269-6941@@@@@
AN ATTACHMENT
i02620490 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 5D-0269 [2] ELBOW  
2. 283-7740 [1] HOSE AS  
3. 285-0344 [1] HOSE AS  
4. 002-0639 [1] ADAPTER-PIPE  
5. 3B-7263 [1] NIPPLE-PIPE  
6. 3B-7896 [1] ELBOW-STREET  
7. 3B-8485 [2] ELBOW  
8. 4D-8123 [3] CLIP (LOOP)  
9. 3B-7733 [1] FITTING (NIPPLE-PIPE)  
10. 5P-9085 [1] CLIP (LOOP)  
11. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
12. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
  M   METRIC PART
 
#SEBP41080774
 

283-7765: LINES GP-LUBRICATION

283-7765 LINES GP-LUBRICATION
S/N B9H1-UP
Type 2
CANNOT BE USED WITH @@@@@283-7773@@@@@, @@@@@269-6941@@@@@
AN ATTACHMENT
i04788293 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8488 C [2] FITTING-GREASE (1/8-27 PTF)  
2. 283-1520 [1] TUBE AS  
3. 377-9911 C [1] HOSE AS  
4. 392-6556 C [1] HOSE AS  
5. 148-8335 [1] CONNECTOR AS  
  5K-9090 [1] SEAL-O-RING  
  6V-8635 [1] CONNECTOR  
  7M-8485 [1] SEAL-O-RING  
6. 3B-6552 C [1] ELBOW-PIPE  
7. 3B-7263 [1] NIPPLE-PIPE  
8. 5K-5068 [1] FITTING-PIPE (1/8-27 PTF)(NIPPLE-PIPE)  
9. 5P-9085 C [2] CLIP (LOOP)  
10. 8B-4884 C [2] ELBOW  
11. 8T-4121 [2] WASHER-HARD (11X21X2.5-MM THK)  
12. 8T-4137 M [2] BOLT (M10X1.5X20-MM)  
13. 6V-2383 [2] CLIP  
14. 8T-4223 [1] WASHER-HARD (13.5X25.5X3-MM THK)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#SEBP41080775
 

283-7765: LINES GP-LUBRICATION

283-7765 LINES GP-LUBRICATION
S/N B9H1-UP
Type 3
CANNOT BE USED WITH @@@@@283-7773@@@@@, @@@@@269-6941@@@@@
AN ATTACHMENT
i05259170 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 3B-8488 [2] FITTING-GREASE (1/8-27 PTF)  
2. 283-1520 [1] TUBE AS  
3. 420-4123 C [1] HOSE AS  
4. 392-6556 [1] HOSE AS  
5. 148-8335 [1] CONNECTOR AS  
  5K-9090 [1] SEAL-O-RING  
  6V-8635 [1] CONNECTOR  
  7M-8485 [1] SEAL-O-RING  
6. 3B-6552 [1] ELBOW-PIPE  
7. 3B-7263 [1] NIPPLE-PIPE  
8. 5K-5068 [1] FITTING-PIPE (1/8-27 PTF)(NIPPLE-PIPE)  
9. 5P-9085 C [5] CLIP (LOOP)  
10. 8B-4884 [2] ELBOW  
11. 8T-4121 C [5] WASHER-HARD (11X21X2.5-MM THK)  
12. 8T-4137 CM [4] BOLT (M10X1.5X20-MM)  
13. 6V-2383 [2] CLIP  
14. 8T-4223 [1] WASHER-HARD (13.5X25.5X3-MM THK)  
15. 323-4116 CI [1] HOSE AS  
16. 292-4311 C [1] FITTING-SWIVEL  
17. 002-0639 C [1] ADAPTER-PIPE  
18. 8T-4185 CM [1] BOLT (M10X1.5X50-MM)  
19. 8M-6146 C [1] TUBE  
20. 8L-5008 C [1] ELBOW-PIPE  
21. 3B-8489 C [1] FITTING-GREASE (1/8-27 PTF)  
22. 275-3292 [1] FILM-IDENTIFICATION (GREASE POINT)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP41080776
 

264-1163: LINK GP-STEERING

264-1163 LINK GP-STEERING -NON ALL WHEEL DRIVE
S/N B9H1-818
PART OF 250-2282 AXLE GP-FRONT
i02651309 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 264-1164 [1] ROD  
2. 274-6809 [2] CLAMP  
3. 274-6810 [1] TIE ROD GP (LH)  
  1D-0906 [1] NUT-SLOTTED  
  199-7819 [1] SEAL-BOOT  
4. 274-6811 [1] TIE ROD GP (RH)  
  1D-0906 [1] NUT-SLOTTED  
  199-7819 [1] SEAL-BOOT  
5. 8T-0281 M [2] BOLT (M16X2X80-MM)  
6. 8T-4778 M [2] LOCKNUT (M16X2-THD)  
  M   METRIC PART
 
#SEBP41080777
 

361-4430: LINK GP-STEERING

361-4430 LINK GP-STEERING
S/N B9H819-UP
PART OF 250-2282 AXLE GP-FRONT
i04775564 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 361-4431 [1] ROD  
2. 274-6809 [2] CLAMP  
3. 274-6810 [1] TIE ROD GP (LH)  
  1D-0906 [1] NUT-SLOTTED  
  199-7819 SEAL-BOOT  
4. 274-6811 [1] TIE ROD GP (RH)  
  1D-0906 [1] NUT-SLOTTED  
  199-7819 SEAL-BOOT  
5. 8T-0281 M [2] BOLT (M16X2X80-MM)  
6. 8T-4778 M [2] LOCKNUT (M16X2-THD)  
  M   METRIC PART
 
#SEBP41080778
 

269-6941: LUBRICATION AR-AUTOMATIC

269-6941 LUBRICATION AR-AUTOMATIC
S/N B9H1-UP
FOR USE WITH @@@@@308-3535@@@@@
CANNOT BE USED WITH @@@@@283-7765@@@@@
AN ATTACHMENT
i02619949 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  283-7773 Y [1] LINES GP-AUTOMATIC LUBRICATION  
  250-1096 Y [1] WIRING GP-LUBRICATION  
  Y   SEPARATE ILLUSTRATION
 
#SEBP41080779
 

308-3535: LUBRICATION AR-AUTOMATIC

308-3535 LUBRICATION AR-AUTOMATIC -RIPPER
S/N B9H1-356
FOR USE WITH @@@@@264-3058@@@@@, @@@@@269-6941@@@@@
AN ATTACHMENT
i02825855 SEBP4108
  For full view, you need register

Parts for your 16M MOTOR GRADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 105-7167 [1] FITTING AS  
  8T-5890 [1] UNION  
  6V-8397 [2] SEAL-O-RING  
2. 269-5348 Y [1] VALVE GP-LUBE DISTRIBUTION (3-INJECTOR)  
3. 283-7759 I [1] HOSE AS  
4. 288-7949 I [1] HOSE AS  
5. 288-7952 I [1] HOSE AS  
6. 288-7953 I [1] HOSE AS  
7. 291-8043 [1] PLATE AS  
  8T-3612 M [2] NUT-WELD (M8X1.25-THD)  
8. 294-0668 I [1] HOSE AS  
9. 155-3502 [2] ADAPTER AS  
    (EACH INCLUDES)
  3E-7403 [1] ADAPTER  
  6V-8398 [1] SEAL-O-RING  
10. 171-6731 [1] CONNECTOR AS  
  6V-8398 [1] SEAL-O-RING  
  8C-6871 [1] CONNECTOR  
11. 3J-5390 [1] PLUG (3/8-18-THD)  
12. 4D-6475 [3] ELBOW  
13. 5K-3771 [2] UNION-ADAPTER  
14. 5P-9085 [2] CLIP (LOOP)  
15. 6K-6967 [1] ADAPTER-PIPE  
16. 6V-9168 [1] NUT (11/16-16-THD)  
17. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
18. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
19. 8T-4224 [2] WASHER-HARD (8.8X16X2-MM THK)  
20. 8T-6912 M [2] BOLT (M8X1.25X50-MM)  
21. 9X-8250 [3] CLIP (LOOP)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

FRAME AND BODY
LINES GP
Technical Information Bulletin
Cracking Support Brackets for the Autolube System on Certain 16M Motor Graders{7510, 7540}
Cracking Support Brackets for the Autolube System on Certain 16M Motor Graders{7510, 7540}
Testing and Adjusting
Lubrication Injectors - Check and Adjust
14M and 16M Motor Graders Machine Systems
Service Magazine
The Autolube System Is Now Used For the Circle Drive Pinion On 16M Motor Graders {7510, 7540}
2010/01/20

Caterpillar Parts SIS Catalog 16M :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.